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No.:U11205240807606Z

Applicant :Just Quality Battery Industrial Co., Ltd.

Address : Block B, Shabian Industrial Park, Sanwei, Xixiang, Bao'an, Shenzhen,
Guangdong, China

Manufacturer :  Just Quality Battery Industrial Co., Ltd.

Address : Block B, Shabian Industrial Park, Sanwei, Xixiang, Bao'an, Shenzhen,
Guangdong, China

Sample Name :  Power Bank Jump Starter

Model No. . GT2

Series Model : F51, HX2, HEV
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The submitted sample of the above mentioned product has been tested and found to comply with the

following European Directive:

RoHS Directive 2011/65/EU & (EU) 2015/863

The standard(s) used for showing compliance with the essential requirements:
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IEC 62321-6:2015, IEC 62321-7-1: 2015
IEC 62321-7-2: 2017, IEC 62321-8: 2017
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Applicable Standard(s) Test Report(s) Number
IEC 62321-1:2013, IEC 62321-2:2021
IEC 62321-3-1:2013
IEC62321-4: 2013+A1:2017, IEC 62321-5:2013 U11205240807606Z
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This certification is part of the full test report(s) and should be read in conjunction with it. The certificate is based on a
single evaluation of one sample of above-mentioned products. It does not imply an assessment of the whole production
and does not permit the use of the test lab logo. Other CE marking directives may apply have not been considered

during the RoHS assessment.
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As specified by applicant, to test content in the selected materials of the submitted samples. Test results are used only

for the selected material of the sample.
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Shen Zhen UONE Test=€o., LTD.
1101, Building D, P& ,
Shenzhen/ /7

Tel:0755-2369585!
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